FM60ODMJ

MOWER

For MC254J,MC3044,MC364T4

& m R
PARTS LIST

20185 68 EM JUN, 2018

¥X=tIHI 72U wv D

IHI Agri-Tech Corporation



IN—IY)ARDRAIZONT

1) ZON-VAHZETREEXINEHShTVETS,

FA4A |mBI—F

FM60DMJ| 55182

N YiiE NYSE X T [E]ER 3 =aAR
MC254)
20 - 110 mm
1524 mm 2899 rpm MC304J
( 8Bl ) ® MC364T4

IVOVEBRBREIVUVEBEES (EN----)  vy—U R T (BB &I
ESHERSICIYEESNTRBYET,
2EE LY—2 . T5YHU90 shE TLYR

2) YARDESEARIZONT
DAFDRBERBRETRISRIBSICHESTHRALET,

RHES| #5%2 DAL a%Ey |[Z|EESE|® T|E %
Key No Parts No Parts Name ©) T T% Application |Description| Remarks
DREES ASAMAFENTNAESL)AMNDESE—HSHHIEIC

&Y. BEEBSNELTEET,
QRNRES RREEETI-HORRESTT,
REBBBTH BEDBIEEX-HIXTRRLTHYET,
DE % RELESHE-YOEREHEZRTLTHYET,
GO # t* BEREBRICLIFDREEBREOERELTSERTRLT

HYET,

CHERSH REERERESENARTLTHYZET,
@& EERBOITERALTHYET,
®fF =& BEOEER-HBAENRRLTHYET,

oz =R

EHORXERTLTHYFET,



3) &, MBREEICDOLNT

ESERERICKIFHAEIEBREDERIEDRTIIRDBEYTY . )

oia

Al= A =

it
|
T

)N

=
Mot Re (BRBSHEHICCOT—I1HLHLOFHENLEEA, )

MIBHICEBMESHY GFIRHMSIEFHARBOVT NICLEFFHEFT )

> |*

(FER T IBRBOVT NITHLERF (FHEFET A, IBERAE

B HanAHE#REHY
A RIS HERICR TR LT EFEA,)

D HFIBMROERELGL b XH R M. IBAR G X IB R GICO AT THEET )

EMESATHYERSHEBICSHKERLA,

F |ELEBETHYERSERICSMERA,

o IBEBGR (XTEREICIRY ftia. LIREHimEME (Ov—V¢HaBdSHICIEMABESHEEMIC

*R)
~XX XXX HEEI ... ERET
XX XXX~ SEEE ...... XY

X% (Abbreviation)

ASSY 7+ T) R H :S4+EAD OP :FTJiav IN RR
Inc :-%&L up  :E d BE EX :HX
AR FT B LoW T | RE

Fr. 270k (8D STD &% us 7oA —H4X

Re. 1) (#) t  BEE 0S8 A—nN—H4X

LH LIh(E) ® B COMP o F)—k(EANHAVAR)

4) ASAMZDWNT
ASAMZIZASSYER G - BRSSO EEEH SN TUOETHA, T LI ERLGEHRRETIEDTIE
HYFFA, ERGHREBEEZRVET-HONDBERELGEDEDTT A1 SAMIfFEINTNSESL

DADRHEEESE —HSEAHILITLY. TORHLESIMRBEEMDHLIITHE>TVET,

EXIZTDONT

NWRETIXORE, BRES -HREM-BARESHMOE TSI,

2) TEXDEGR(E. RAELTRELUNDRRITRDHFE A,

HTFTYTYIRRIZIZ HTI)TY) SMERRE 229 CEABVET,
(MROBLURZFERSNFTTLEHABBOURETZECTIRERRELYEFT )

4) B flAs L. AR DOEBRMIERES RIS,

KAEBRREFECCEET S ENHBYZET,




How to consult parts list
1) This parts list contain following model.
Model Code Cutting Width Cutting Height Splindle Speed For Machine
MC254)
FM60DM.| 551828 1524 mm Seosilmmad 2899 rpm MC304)
(8 positions) MC364T4

Please confirm both engine serial number (addreviation ; EN----) and charssis numbei
when place a spare parts order.

2) Description in list.
Items in the list are described below by Nos, in the table below.

(D Index No. :By referring the No. in the illustrations to the same No.,
vou can find the correct parts No..
@ Parts No. :No. to control parts.

® Name of parts

@ Quantity

®) Interchangeability

:Name of parts is in dicated in English and Japanese.

:It represents the quantity of each part contained in reference No.

with new ones.

® Applicable No. of machines :No. of machines for which design is changed.

:Mark to show interchangeability when replacing former parts

RHEES| &S thand R BHEH |H| BnEE | B T |E &
Q'ty 2
Key No | Parts No Parts Name ©) £ | Application |Descrintion| Remarks
@ @ ) @ ® ® @

:Specifications, descriptions, etc. of parts.
:Size of parts.
:Type

@ Description
Remarks
@) Model



3) Mark and abbreciation.

Mark when parts are changed, interchangeability of new and former parts is shown as below.

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be supplied

to order asking for supply of old parts.

New and old parts are not interchangeable.

Indicated as “E” in “interchangeabliy” column. Its appilicable serial number or

“F” mini tiller engine appears in “Application” column.

appears in “Parts No.” column and corresponding old numbers in “Remarks” column)

0 Old parts will be supplied until out of stock and thereafter new substitute parts will be supplied. (This mark

~XXXXX :Up to XX XXX for serial numbers.

XXXXX~: XXXXX and up for serial numbera.

Abbreviation

ASSY :Assenbly R. H :Right oP : Optional IN :Intake
Inc :Including upP :Upper d :Diameter EX : Exhaust
AR :Required LOW :Lower I :Length

Fr. :Front S. T. D :Standard u.sS :Undersize

Re. :Reer t : Thickness 0. S :Oversize

L. H Left () :Diameter COMP :Complete

4) Illustrations
Illustrations present assemblies and individual piece parts not always precisely.

They are just guidelines to find correct parts codes. By comparing the index No. in the parts list with

the same No. in the illustrations, you can know the parts No.

How to order

1) When ordering some parts, designate the code No. , name of parts and quantity.

2) Returned parts order then those which were delivered by mistake are not accepted.

3) Be sure to use IHI Agri—tech genuine parts for IHl Agri—tech products. (Warrany does not cover
when the use of parts which are not SHIBAURA service parts. )

4) Refer separated parts price list for prisec of parts.

¢ This parts list may be modified without notice.



= b/

CONTENS
& HELH R=S
FIG.NO. SUBJECT PAGE
€7 :FM60DMJ

401 UNIVERSAL JOINT aA=N—H) Caqrk 8
402 GEAR BOX FYRYIR 9
403 BEARING HOLDER :CENTER RPYITHRLST 22— 10
404 BEARING HOLDER :SIDE R7PYTERLE (K 11
405 TENSION Fvvay 12
406 MOWER DECK, COVER___ E7TYF., hs— 13
407 ROLLER : FRONT & REAR O—5:7avk&Yy 14
408 FRONT & REAR WHEELS AR . R 15
409 DISCHARGE COVER TARF—HhIN— 16
410 LIFT LINKS JIRI2Y 17
411 MARK, CAUTION PLATES ?—.3a—=varyrL—k 18

BRESIERS
NUMERICAL PARTS INDEX

20



MOWER
(£7—%m)

FM60DMJ



A== Y34 Ub
FIG.401 UNIVERSAL JOINT

(=2}

Ny
2 -
. =X
. CJ[/ ./-I ‘
30 ] 7
& \@ - ;
// & 2 2 3
>
//
RE&ES | BMEES IR a 5@ 5 S B <t H &
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks
1 69760 0410 |UNIVERSAL JOINT 1N Ub 1
2 69760 0430 |UNIVERSAL JOINT 1N -V b 1
3 01131 0835 |BOLT /AN 1
4 69961 0230 |PIN :8x42L ] 1
5 02610 0008 |WASHER PVl 1
6 03010 2018 [SPLIT PIN A7UYREY 1




YR VIR
FIG.402 GEAR BOX

RHEES | BRES T aHE% = | s = B <t ® &
KeyNo Parts No Part Name LL = |Application PDescriptior] Remarks

1 61046 0480 |GEAR BOX YR VIR 1
2 69940 0100 |BOLT ;PLUG &b 739 2
3 02510 0010 [SEAL WASHER Y=Yy 2
4 69730 0010 |CAP ,ROLLER A-7%vv7° 1
5 61056 0910 |STAY :.L.H GEAR BOX  |A74 L ¥ ¥ikVH2 1
6 61056 0920 |STAY :RH GEAR BOX |A74 ;R ¥ ¥ W9z 1
7 01161 1220 [BOLT :M12x1.25-20L  |&'ILk 4
8 01161 1230 [BOLT :M12x1.25-30L  |#'ILk 4
9 61327 0430 |SHAFT ,PINION (st ] 1
10A 61300 0040 |GEAR ASSY :BEVEL AN ASSY 1
10 * GEAR BEVEL 21T ANV Y 22T 1
11 * GEAR BEVEL :16T ANLE Y 16T 1
12 69928 0030 |SHIM :0.2T Yl 1
13 69928 0040 |SHIM :0.3T N 1
14 04010 9149 |BALL BEARING K =N T 1
15 04010 6205 (BALL BEARING R —WATIY 1
16 03650 0052 [SNAP RING ATy 1
17 05030 9029 [OIL SEAL L=l 1
18 61327 0440 |SHAFT ,BEVEL YYIR AN LYY 1
19 04010 6303 [BALL BEARING w=IATYY 1
20 03610 0017 [SNAP RING ATy 1
21 03650 0047 |SNAP RING ATy 1
22 04010 6305 [BALL BEARING =LA T 1
23 03650 0062 |SNAP RING SwrAVIA 2
24 05010 9020 |OIL SEAL A= 1
25 63011 0770 |PULLEY ,CENTER 7 -)—tv4— 1
26 03410 9091 |KEY - 1
27 63025 1320 |COVER ,JOINT A= 4ok 1
28 69822 0080 |SPRING YORV/N 1
29 02610 0008 |WASHER UV VAl 2
30 03010 2018 [SPLIT PIN ATUYREY 2
31 03610 0025 [SNAP RING ATy 1




NTUITHRG RS-
FIG.403 BEARING HOLLDER ;CENTER

REES | BRES B W A B E% z 8 IS 5 B <t k" =
KeyNo Parts No Part Name LL # [Application Pescriptior] Remarks
1 61021 0640 |HOLDER :PULLEY wna 7 —1)— 1
2 01161 1220 [BOLT :M12x1.25-20L  |#'ILk 4
3 04010 6205 |BALL BEARING K=IATYYY 2
4 03650 0052 |SNAP RING YSrAV/A 2
5 05010 9018 |OIL SEAL A= 1
6 05010 9019 [OIL SEAL =N 1
7 69940 0050 |BOLT P2 1
8 69968 0030 |PIPE EXTENSION IHATYYAUNAT 1
9 06061 0000 |GREASE NIPPLE BYARZYT N 1
10 69928 0020 |SHIM A 1
11 65222 0340 |BOSS :BLADE F2;70-F 1
12 03610 0022 |SNAP RING SwrAVIA 1
13 64531 0330 |BLADE 7L 1
14 69921 0050 |SPRING WASHER hys—141 2
15 64537 0010 |BOSS K AYE'T 1
16 69940 0040 |BOLT i Wb 1
17 63811 2130 |COVER hn'- 1
18 69928 0050 |SHIM Yl 2

10



NTYSYHLE AL
FIG.404 BEARING HOLLDER ;SIDE

REES | BRES B W A B E% 5 S B <t k" =
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks

1 61021 0650 |HOLDER ,PULLEY LH [&N4—7"-Y-L 1
2 61021 0790 |HOLDER ,PULLEY RH |fl4—7-)— R 1
3 61016 0540 |HOLDER ,PLATE fAREFIOINY 2
4 01161 1225 [BOLT :M12x1.25-25L  |&'ILk 8
5 61346 0500 |SHAFT BLADE RH YY7h, 7L—=FR 1
6 61346 0490 |SHAFT ,BLADE L.H Y7k, 7L-FL 1
7 04010 6205 |BALL BEARING K= TV 4
8 05010 9018 [OIL SEAL A=l 2
9 03650 0052 |SNAP RING SO FAV/A 4
10 05010 9019 |OIL SEAL A= 2
11 06061 0000 [GREASE NIPPLE JYAZYT N 1
12 63011 0930 |PULLEY ,SIDE RH 7-Y-#4F R 1
13 63011 0780 |PULLEY ,SIDE LH 7-)-%4F L 1
14 03410 9090 |KEY e 2
15 69934 0050 |WASHER UV VAl 2
16 02710 0016 [SPRING WASHER YRV YAY 2
17 02100 0016 [NUT :M16x1.5 FYk 2
18 69968 0030 |PIPE EXTENSION THATVYAUNAT 1
19 69940 0050 |BOLT PAgy 1
20 06061 0000 |GREASE NIPPLE FYARZY7 N 1
21 65222 0340 |BOSS ,BLADE SR 2
22 03610 0022 |SNAP RING SwrAVIA 2
23 64531 0330 |BLADE 7L 2
24 69921 0050 |SPRING WASHER hva—A4z 4
25 64537 0010 |BOSS K AYE'T 2
26 69940 0040 |BOLT Kb 2
27 63811 2130 |COVER hn— 2
28 69928 0060 |SHIM Yl 2

11



TovAY

FIG.405 TENSION

T
15

REES | BRES B W A B E% = = B <t k" =
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks

1 08010 9127 |V-BELT V ATk 1

2 63202 0250 |TENSION ARM ASSY TUYAVT—h 1

3 63226 0260 |TENSION ROLLER FUYIvA—5 1

4 63811 2140 |COVER hn— 1

5 69928 0090 |SHIM Y1 1

6 03610 0017 |SNAP RING SwrAVIA 2

7 06061 9003 |GREASE NIPPLE TYRZYT N 1

8 06061 0000 |GREASE NIPPLE TYARZYT N 1

9 01041 1270 |BOLT :M12x1.25-70L b 1

10 69921 0040 |COLLAR ANt 1

11 02610 9189 |WASHER b 1

12 02710 0012 |SPRING WASHER YRV 1

13 02100 0012 |NUT ;M12x1.25 TUb 1

14 69822 0060 |SPRING YRV 1

15 69928 0010 |SHIM Y1 2

12



E7TVR AN -
FIG.406 MOWER DECK , COVER

RE&ES | BMEES IR a 5@ 5 S B <t H &
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks
1 63810 3172 |DECK ,MOWER TTTVF 1
2 63025 1250 |COVER :BELT LH An— ALk L 1
3 63025 1280 (COVER :BELT L.H An— AR 1
4 63025 1260 [COVER :CENTER L.H - w4 L 1
5 63025 1270 [COVER :CENTER R.H AN — 48— R 1
6 02610 0008 |WASHER UV Nad 8
7 02710 0008 [SPRING WASHER AN TIYA 8
8 02090 0008 |NUT ;M8 TYb 8
9 65230 4080 |[FRAME 60 :LH 7L—L4 60 ;L 1
10 65230 4090 |FRAME 60 :R.H 7L—L4 60 :R 1
11 01041 1270 |BOLT ;M12x1.25-70L rA 2
12 01041 1285 |BOLT ;M12x1.25-85L /A 2
13 02610 0012 |WASHER VM 4
14 02710 0012 |SPRING WASHER AT YN 4
15 02100 0012 |NUT ;:M12x1.25 TYh 4
16 01041 1225 |BOLT ;M12x1.25-25L rA 8
17 02710 0012 |SPRING WASHER YYOVIPVAY 8
18 02100 0012 [NUT ;M12x1.25 TYb 8

13



0—7 700k & ¥
FIG407 ROLLAR : FRONT & REAR

REES | BRES B W A B E% 5 S B < k" =
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks
1 65226 0771 |BRACKET :RH 7Ly R 1
2 01041 1030 |BOLT :M10x1.25-30L  |&"Ibb 4
3 02710 0010 |SPRING WASHER ANV 4
4 02100 0010 [NUT :M10x1.25 F9b 4
5 65203 0490 |ROLLER ASSY o—7 ASSY 3
6 65226 0761 |BRACKET ;L.H VAZ Y N 1
7 65220 0650 |PIN Ey 2
8 65015 0270 |SHAFT :ROLLER VAt Vo] 1
9 03010 4025 [SPLIT PIN ATUYREY 3
10 02610 0012 |WASHER IV Val 6
11 02610 0020 |WASHER UPVAY 2
12 65205 0070 |ROLLAR ASSY A—7 ASSY 1
13 02710 0008 [SPRING WASHER ANV 1
14 01031 0812 |BOLT :M8x12 Kb 1
15 06061 9004 |GREASE NIPPLE TYRZT N 1
16 65226 0740 |STAY AT—3F 1
17 65226 0750 |STAY AT—E8Y 1
18 01041 1025 |BOLT G 4
19 65016 0100 |PIN £y 1

14



ATER & IR
FIG.408 FRONT & REA WHEELS

2

A
1 2

REES | BRES B W A B E% 5 S B < k" =
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks
1 65002 0071 |TIRE ASSY 44% ASSY 2
2 65015 0261 |SHAFT ;FRONT VAl VX RylsVIY 2
3 69923 0340 |COLLAR h7— 4
4 02710 0014 [SPRING WASHER AT 2
5 02100 0014 [NUT :M14x1.5 TYb 2
6 65203 0510 |HOLDER ASSY f3 ASSY 2
7 06061 0000 |GREASE NIPPLE JYAZYT N 2
8 65230 4070 |SHAFT :FRONT Va vl WUV 2
9 69923 0350 |COLLAR :FRONT h— V)Y 2
10 03610 0030 |SNAP RING ATY7°Uuy 2
11 03131 1050 [PIN E3743EY 4
12 69746 0010 |RING vy 4
13 04810 0012 |STEEL BALL AF=IiR =l 2
14 69821 0060 |SPRING :FRONT Y SV IV, 2
15 02100 0012 [NUT :M12x1.25 TYb 2
16 01041 1225 (BOLT :M12x1.25-25L | JLk 2
17 06061 0000 |GREASE NIPPLE JYAZYT N 2
18 65225 1330 |SHAFT ;REAR WHEEL  |Y%7b :amyut vy 2
19 02610 0020 |WASHER UMY 2
20 65205 0080 |REAR WHEEL ASSY £y ASSY 2
21 02610 9191 [WASHER DOMAY 2
22 01161 1020 |BOLT :M10x1.25-20L | Ibb 2

15



TARFY—Y N -
FIG.409 DISCHARGE COVER

RE&ES | BMEES IR a 5@ 5 S B <t H &
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks

1 63815 0870 |[SIDE COVER hn— 1

2 64220 0010 |SET LEVER YN — 1

3 01041 1025 |BOLT :M10x1.25-25L /AN 3

4 02710 0010 |SPRING WASHER ATV YA 5

5 01041 1030 |[BOLT :M10x1.25-30L AN 1

6 02100 0010 |NUT :M10x1.25 Tk 5

7 69821 0030 |SPRING YRV 1

16



IVIUVY,
FIG410 LIFT LINKS

RE&ES | BMEES IR a 5@ 5 S B <t H &
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks

1 64250 1620 |LIFT ARM :L.H J287—-4L L 1

2 64250 1630 |LIFT ARM :RH J7b7-4 R 1

3 64256 0300 |ROD ,LIFT ayr 7 h 2

4 64255 0780 |LIFT ROD iyl 2

5 64225 0260 |LIFT ROD 7rEyE 2

6 69821 0070 |SPRING YUV I 2

7 03030 0540 [SPRING PIN ATNUEY 2

8 02610 0014 |WASHER VMY 2

9 02100 0012 |NUT ;M12x1.25 TYb 2

10 69923 0400 |COLLAR :ROD H7—AYE 2

11 03110 9027 [SNAP PIN ATY7EY 2

12 69961 0180 |PIN TAIYFEY 2

13 69960 0030 |PIN ,SET Yy 2

14 69811 0050 |RUBBER ITh 9993y 2

15 02090 0008 |NUT :M8 i 2

17



<—7%. 1-Y3Y7°L—}
FIG.411 MARK , CAUTION PLATE

Gl

\

(o]
—a v o\
? Tt
=, | . ! >
e ° =
80
RE&ES | BMEES IR a 5@ g G5 B <t H &
KeyNo Parts No Part Name ALL # |Application |Description] Remarks
1 69026 0690 |GUIDE MARK ToH4=) 1
2 69021 0430 |SIDE MARK VEL X&) 1
3 69036 0290 |CAUTION PLATE 1-3v7°L—b 2

18



19



20

HmESIRZES|

(NUMERICAL PARTS INDEX)
0B S IERS

NUMERICAL PARTS INDEX

HMeEs HES | RHES HaEs HES | RHES MRES HES | RHES
Parts No. FIG No. Key No. Parts No. FIG No. Key No. Parts No. FIG No. Key No.

* 402 10 05010 9019 104 10 69821 0070 110 6
* 402 11 05010 9020 402 24 69822 0060 105 14

01031 0812 107 14 05030 9029 402 17 69822 0080 402 28

01041 1025 107 18 06061 0000 103 9 69921 0040 105 10

01041 1025 109 3 06061 0000 104 11 69921 0050 103 14

01041 1030 107 2 06061 0000 104 20 69921 0050 104 24

01041 1030 109 5 06061 0000 105 8 69923 0340 108 3

01041 1225 106 16 06061 0000 108 7 69923 0350 108 9

01041 1225 108 16 06061 0000 108 17 69923 0400 110 10

01041 1270 105 9 06061 9003 105 7 69928 0010 105 15

01041 1270 106 11 06061 9004 107 15 69928 0020 103 10

01041 1285 106 12 08010 9127 105 1 69928 0030 402 12

01131 0835 401 3 61016 0540 104 3 69928 0040 402 13

01161 1020 108 22 61021 0640 103 1 69928 0050 103 18

01161 1220 103 2 61021 0650 104 1 69928 0060 104 28

01161 1220 402 7 61021 0790 104 2 69928 0090 105 5

01161 1225 104 4 61046 0480 402 1 69934 0050 104 15

01161 1230 402 8 61056 0910 402 5 69940 0040 103 16

02090 0008 106 8 61056 0920 402 6 69940 0040 104 26

02090 0008 110 15 61300 0040 402 10A 69940 0050 103 7

02100 0010 107 4 61327 0430 402 9 69940 0050 104 19

02100 0010 109 6 61327 0440 402 18 69940 0100 402 2

02100 0012 105 13 61346 0490 104 6 69960 0030 110 13

02100 0012 106 15 61346 0500 104 5 69961 0180 110 12

02100 0012 106 18 63011 0770 402 25 69961 0230 401 4

02100 0012 108 15 63011 0780 104 13 69968 0030 103 8

02100 0012 110 9 63011 0930 104 12 69968 0030 104 18

02100 0014 108 5 63025 1250 106 2

02100 0016 104 17 63025 1260 106 4

02510 0010 402 3 63025 1270 106 5

02610 0008 106 6 63025 1280 106 3

02610 0008 401 5 63025 1320 402 27

02610 0008 402 29 63202 0250 105 2

02610 0012 106 13 63226 0260 105 3

02610 0012 107 10 63810 3172 106 1

02610 0014 110 8 63811 2130 103 17

02610 0020 107 11 63811 2130 104 27

02610 0020 108 19 63811 2140 105 4

02610 9189 105 11 63815 0870 109 1

02610 9191 108 21 64220 0010 109 2

02710 0008 106 7 64225 0260 110 5

02710 0008 107 13 64250 1620 110 1

02710 0010 107 3 64250 1630 110 2

02710 0010 109 4 64255 0780 110 4

02710 0012 105 12 64256 0300 110 3

02710 0012 106 14 64531 0330 103 13

02710 0012 106 17 64531 0330 104 23

02710 0014 108 4 64537 0010 103 15

02710 0016 104 16 64537 0010 104 25

03010 2018 401 6 65002 0071 108 1

03010 2018 402 30 65015 0261 108 2

03010 4025 107 9 65015 0270 107 8

03030 0540 110 7 65016 0100 107 19

03110 9027 110 11 65203 0490 107 5

03131 1050 108 11 65203 0510 108 6

03410 9090 104 14 65205 0070 107 12

03410 9091 402 26 65205 0080 108 20

03610 0017 105 6 65220 0650 107 7

03610 0017 402 20 65222 0340 103 11

03610 0022 103 12 65222 0340 104 21

03610 0022 104 22 65225 1330 108 18

03610 0025 402 31 65226 0740 107 16

03610 0030 108 10 65226 0750 107 17

03650 0047 402 21 65226 0761 107 6

03650 0052 103 4 65226 0771 107 1

03650 0052 104 9 65230 4070 108 8

03650 0052 402 16 65230 4080 106 9

03650 0062 402 23 65230 4090 106 10

04010 6205 103 3 69021 0430 411 2

04010 6205 104 7 69026 0690 411 1

04010 6205 402 15 69036 0290 411 3

04010 6303 402 19 69730 0010 402 4

04010 6305 402 22 69746 0010 108 12

04010 9149 402 14 69760 0410 401 1

04810 0012 108 13 69760 0430 401 2

05010 9018 103 5 69811 0050 110 14

05010 9018 104 8 69821 0030 109 7

05010 9019 103 6 69821 0060 108 14




2018 6H WETHR

IHI Agri-Tech Corporation

21



